
 

©
B

la
ck

 &
 V

e
a

tc
h

 H
o

ld
in

g
 C

o
m

p
a

n
y

 2
0

2
1

. 
A

ll
 r

ig
h

ts
 

re
se

rv
e

d
. 

DRAFT   

FACILITY PLAN FOR THE GREEN BAY 

AND DE PERE FACILITIES 

B&V PROJECT NO. 402658 

PREPARED FOR 

 

Green Bay Metropolitan Sewerage District 

FEBRUARY 2022 

  

©
B

la
c
k
 &

 V
e

a
tc

h
 H

o
ld

in
g

 C
o

m
p

a
n

y
 2

0
2

2
. 

A
ll
 r

ig
h

ts
 r

e
se

rv
e

d
. 

DIE45835
Snapshot



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 

Executive Summary ............................................................................................................................ 1 
[...]
planning model. Level 3 (as defined in The Water Environment Research Foundation (WERF) report, 

“Methods for Wastewater Characterization in Activated Sludge Modeling” (2003) calibration 

supplements historical data with data collected during plant-specific sampling campaign. Modeling 

projects are generally designed to produce data that are accurate to ±10 to 15 percent. However, 

different model parameters can be expected to meet different levels of accuracy depending on several 

factors, including the level of detail, measurement method, dynamic nature of the parameter, and the 

quality of data. 
 

Both NEW Water facilities were simulated in the same model, along with all the R2E2 infrastructure 

components. Five separate wastewater influents types were included to represent the various types of 

influent wastewater observed at the GBF and the DPF. Steady-state model calibration, steady-state 

model validation, and dynamic validation of the model were completed on three separate data sets. For 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

2-14 BLACK & VEATCH | Facility Plan Tools 

DRAFT 

 

 

each condition, a month of data were utilized. Special sampling related to influent chemical oxygen 

demand (COD) fractionation, influent metal concentration, digester performance, aeration basin 

performance, and recycle stream nutrients were all included in the model calibration and validation 

process. 
 

2.3.3 Steady-State Calibration 

The goal of the model calibration was to assess the level of agreement between observed plant process 

characteristics and performance (June 2019) and model predictions. The model calibrations generally 

exhibited a deviation range between predicted and observed performance that was consistent with a 

Level 3 calibration (i.e., ±10 to 15 percent). 
 

Most of the calibration involved the influent fractions and developing the influent specific fractions 

required for the various NEW Water influents. Outside of the five influent fractionations, the following 

parameter adjustments were made: 
 

◼ Global parameters:

● Rate of aluminum hydroxide precipitation was adjusted to 0.5 day-1 in an attempt to 

balance liquid stream phosphorus removal performance with observed digester soluble 

phosphorus. 

◼ Digester-specific parameters:

● Vivianite precipitation kinetics were adjusted in the digester-specific unit process for the 

same reason that aluminum kinetics were adjusted. The rate of vivianite precipitation 

was reduced to 0.001 grams per cubic meter per day (g/m3-day) and the rate of 

dissolution was increased to 0.1 g/m3-day. 

● Given the unique nature of the NEW Water influents, particularly the industrial 

influents, the decay of endogenous decay products becomes more critical. The rate of 

decay for endogenous decay products was increased to 0.07 g/m3-day to match the 

volatile solids destruction in the anaerobic digester. 
 

2.3.4 Steady-State Validation 

Once the model calibration was complete, two independent data sets (August 2017 and February 2019) 

were used to validate the model to test its predictive power. Similar to the steady-state calibration, the 

steady-state validation results indicate good agreement for the liquid treatment parameters, but 

variation between modeled and measured values for the solids flow streams did exist. As discussed, it is 

not unusual for actual solids data to vary from modeled data because solids monitoring is suited for 

permit compliance and is often less robust for process model calibration. It should be noted that the 

data from 2017 were simulated in the whole plant model, which included the R2E2 improvements. This 

would not have a significant impact on overall aeration basin solids balance but would have impacts on 

nutrients and the net solids production from the facility. This approach was chosen because it is 

important to understand how the R2E2 facilities will have an impact at past loading conditions. 
 

Key operational parameters and setpoints included the following: 
 

◼ Two out of the four aeration basin trains in GBF North aeration basins were operating during 

this time.

◼ One out of the two aeration basin trains at the GBF South aeration basins were in operation.



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

DRAFT 

 

 

◼ All WAS flow from GBF and DPF was thickened via the thickening centrifuge.

◼ Primary sludge assumed to be thickened to a concentration of 4.3 percent.

◼ One hundred (100) percent of Sustana Fiber flow was processed at the DPF. When reviewing the 

calibration results, the following key considerations should be acknowledged:

◼ The model input is in terms of COD, total Kjeldahl nitrogen (TKN), and total phosphorus (TP), and 

the fractions determine the total suspended solids (TSS) and volatile suspended solids (VSS). The 

model fractions were not adjusted to best fit the TSS values in the influent, but rather to help 

understand how representative the fractions are across different time periods. The baseline 

fractions produce a slightly higher TSS than observed in 2017; however, the overall model 

results still provide a robust prediction of overall process performance.

◼ Hauled waste was highly variable, and thus the concentrations chosen to represent the best 

estimate based on special sampling.

◼ Primary effluent was well predicted with the model.
 

2.3.5 Dynamic Validation 

Understanding dynamic responses of processes are a critical aspect when evaluating potential aeration 

and nutrient removal improvements. This is particularly important for system like NEW Water, where 

high variability in influent conditions from industrial sources can have significant dynamic impacts on 

performance. For dynamic simulations, the daily influent flow, BOD, TKN, and TP values from February 

2019 were entered into the model. Key dynamic operational parameters like WAS pumping rates and 

return activated sludge (RAS) rates were also added on a daily basis to the process model. 
 

Key operational parameters and setpoints include the following: 
 

◼ Three of the four aeration basin trains in GBF North aeration basins were operating during this 

time.

◼ One of the two aeration basin trains at the GBF South aeration basins was in operation.

◼ All WAS flow from GBF and DPF was thickened via the thickening centrifuge.

◼ Primary sludge was assumed to be thickened to 4.3 percent.

◼ Sustana Fiber flow was adjusted to match the reduced flows noted at the DPF in February 2019.

◼ Based on the monthly ferric chloride added in February 2019, an average ferric chloride flow 

rate of 533 gpd was included at the GBF upstream of primary clarification. This was a high 

dosing rate as compared to typical operation for the GBF.

Overall, the dynamic simulation provides a meaningful indication of performance trends and variation. 

The major challenge with dynamic simulation is that rarely is every fractionation change captured, nor 

every operational change. The value of dynamic simulation is to provide insight into general trends and 

variability of the existing process and any potential alternatives. 
 

In summary, the process model was calibrated and validated to the NEW Water specific conditions and 

is ready to be used for plant simulations. 
 

 

 

 

 
BLACK & VEATCH | Facility Plan Tools 2-15 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

3-1 BLACK & VEATCH | Infrastructure Gap Analysis 

DRAFT 

 

 

3.0 Infrastructure Gap Analysis 

3.1 Introduction 

The development of an overall understanding of the current treatment process in terms of capacity and 

infrastructure conditions is a critical step to every planning process for wastewater utilities. Without an 

agreed upon understanding of the current capacity of the plant, and the understanding of the current 

equipment condition, it is not possible to effectively develop infrastructure CIPs. The purpose of the 

Infrastructure Gap Analysis is to summarize the infrastructure capacity, overall treatment capacity, and 

major infrastructure condition gaps for the NEW Water Facility Plan through the development of the 

Infrastructure Gap Analysis Tool, an Excel-based tool that summarizes the existing condition and 

capacity to treat future flows and loads. The Infrastructure Gap Analysis Tool is intended to be a legacy 

tool that NEW Water can continually use to track the condition of process equipment and assess its 

capacity in relation to future flows and loads. Additional detail and documentation, including the Excel 

tool, is presented in Appendix D – Infrastructure Gap Analysis. 
 

The following are the specific objectives of the Infrastructure Gap Analysis: 
 

◼ Assess the performance of the GBF and DPF, as well as individual unit processes under various 

future flow and loading conditions.

◼ Review and update process design capacities under current conditions for the GBF and DPF 

considering unit process sizing, rated capacities, performance characteristics, mass balance 

calculations, and applicable code interpretations.

 Review and summarize condition assessment data from NEW Water’s asset management

program for the GBF and DPF to assess the condition of the facilities. 

◼ Review the findings from the performance evaluation, capacity assessment, and condition 

assessment to identify the infrastructure gaps in terms of a lack of needed capacity or 

equipment that will not be able to provide its expected service.
 

3.2 Infrastructure Gap Analysis Tool 

The unit process evaluations (which match the unit process tabs within the spreadsheet) at the DPF 

include the following: 
 

◼ Influent Pump Station (influent pumps, GBF transfer pumps, and screens).

◼ Mill Waste Transfer.

◼ PTUs.

◼ Aeration Basins.

◼ Intermediate Clarifiers.

◼ Second Stage Aeration.

◼ Final Clarifiers.

◼ Tertiary Filters.

◼ Disinfection.



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

3-2 BLACK & VEATCH | Infrastructure Gap Analysis 

DRAFT 

 

 

The unit process evaluations (which match the unit process tabs within the spreadsheet) at the GBF 

include the following: 

◼ Influent Pump Station.

◼ Headworks.

◼ Primary Clarifiers.

◼ NP Aeration Basin and Clarifier.

◼ SP Aeration Basin and Clarifier.

◼ Disinfection.

◼ Thickening.

◼ Anaerobic Digestion.

◼ Solids Handling.
 

3.2.1 Infrastructure Gap Summary - De Pere Facility 

Table 3-1 provides a summary of the 2020 identified peak condition, the 2040 peak condition, the rated 

capacity of each unit process, and the loading basis for each unit process. The rated capacity depends on 

the unit process, which can be dictated by the process equipment capacity, the process requirement, or 

the hydraulic requirement. 

Table 3-1 DPF Unit Process Capacity 
 

 
Unit Process 

2020 Identified 

Peak Condition 

2040 Identified 

Peak Condition 

Rated 

Capacity 

 
Units 

 
Loading Basis 

Influent Pumps 53.4 57.3 40.42
 mgd Peak Hour Flow 

Influent Screens 53.4 57.3 59.4 mgd Peak Hour Flow 

PTUs1
 52.6 56.4 30.0 mgd Peak Hour Flow 

Activated Sludge 20,662 25,488 24,301 lb/day Peak Month BOD Loading 

Intermediate Clarifiers 52.7 55.6 15.7 mgd Peak Hour Flow, SOR 

Intermediate Clarifiers 

(Solids Loading Rate) 

58,370 64,317 22,907 lb/h Peak Day Flow, SLR 

RAS Pumping 9.9 11.1 14.42
 mgd Average Day 

Final Clarifiers 53 56 37 mgd Peak Hour Flow, SOR 

Final Clarifiers Solids 

Loading Rate3
 

58,370 64,317 53,689 lb/h Peak Day Flow, SLR 

Tertiary Filters4
 53 56 185

 mgd Peak Hour Flow 

UV Disinfection 53 56 30 mgd Peak Hour Flow 

1. Based on original design for peak flow of 30 mgd. 

2. Firm capacity with largest unit out of service 

3. Loadings are calculated assuming the intermediate clarifiers are off-line. 

4. Existing gravity filters are currently in the design phase to be replaced with disc filters. 

5. Rated capacity with one filter basin out of service and based on 5 gallons per minute per square foot (gpm/ft2). 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

3-3 BLACK & VEATCH | Infrastructure Gap Analysis 

DRAFT 

 

 

 

Figure 3-1 summarizes the utilization of each process. The limiting processes at the DPF appear to be the 

influent pumps, PTUs, activated sludge aeration tanks, intermediate clarifiers, final clarifiers, and UV 

disinfection. While the activated sludge unit process is not significantly above its capacity in 2040, there 

is no redundancy, even at current loading conditions. This provides a high-risk operating situation for 

the activated sludge process. Tertiary filtration was not included in the list because of the ongoing disc 

filter update project that will provide adequate future capacity. Most of the limiting factors are related 

to peak flow capacity issues. 

 

350% 

 

300% 

 

250% 

 
2020 

 

2040 

 

200% 
 

150% 
 

100% 
 

50% 
 

0% 

Unit Process 

 

Figure 3-1 DPF Unit Process Utilization Percent 

 

 
Most of the identified flow conditions for the DPF (Table 3-2) would not cause significant peak flow 

management issues at the plant but nearly all unit processes are unable to handle the peak hour flow. 

The evaluation of the plant capacity based on the peak hour flow to each unit process is presented on 

Figure 3-2. The rated capacity is depicted by the bars while the peak hour flow rates for are shown by 

the 2020 (blue) and 2040 (green) expected flows. If the bars are below the line, the capacity is 

insufficient to handle the flow. The capacity for the preliminary treatment units and UV disinfection 

process is shown by the orange line and represents the major limiting process. The overall gap of peak 

flow from the 2040 year (57.3 mgd) and the minimum limiting process (preliminary treatment units and 

UV disinfection) was 27.3 mgd (57.3 mgd peak flow minus 30 mgd capacity equals 27.3 mgd). This 

disregards the capacity limitation in the intermediate clarifiers because they can be bypassed to utilize 

the available final clarifier capacity. The tertiary filtration capacity is also ignored because this process is 

currently being upgraded as referenced earlier. 

P
e

rc
e

n
t 

U
ti

li
za

ti
o

n
 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

3-4 BLACK & VEATCH | Infrastructure Gap Analysis 

DRAFT 

 

 

Fl
o

w
 R

a
te

 (
m

g
d

) 
Table 3-2 DPF Influent Future Flow and Load Estimates 

 

 
Year 

Influent 

Parameter 

Average 

Day 

Maximum 

30-Day RA 

Maximum 

7-Day RA 

Maximum 

Day 

 
Peak Hour 

2020 Flow (mgd) 9.5 14.6 17.5 34.2 53.4 

2040 Flow (mgd) 11.0 18.4 21.4 38.0 57.3 

AVAILABLE CAPACITY Limiting unit processes are the preliminary treatment units and UV disinfection capable 

of 30 mgd. 

 

70 

Rated 

Capacity 

60 
 

2020 

50 

 

2040 
40 

 
 

30 

 
 

20 

 
 

10 

 
 

0 

Influent 

 
Influent 

 
Preliminary 

 
Intermediate  Final Clarifiers Tertiary Filters UV 

Pumps Screens Treatment 

Units 

Clarifiers 

Unit Process 

Disinfection 

Figure 3-2 DPF Unit Process Flow Rate Capacity 

 

The overall DPF infrastructure gaps are presented in Table 3-3 and include the capacity gaps discussed 

above as well the operations/maintenance gaps and the asset condition gap. Operations/maintenance 

gaps were assessed through on-site inspection and the asset condition gap was assessed through a 

combination of on-site inspection and the previously completed NEW Water asset assessment. These 

GBF gaps are carried into the analysis presented in subsequent chapters and help define the current 

infrastructure issues that the alternatives need to address. 
[...]
Relinquished assets (5-low, 1 high) 40% 

Socio-economic community benefits or cost 30% 

Socio-economic NEW Water benefits or costs 30% 

Criteria weighted sum 100% 

 

 
Knowledge/ 

Information 

 

 

10% 

Opportunity for demonstration/pilot testing (5 - high, 1 - low) 25% 

Opportunity for operational innovation and adaptation 25% 

Ability to Operate in a Single Shift. 50% 

Criteria weighted sum 100% 

 

The following is a short summary of the intent for each category: 
 

 Financial. This category is intended to focus on the financial impacts of the alternative being 

considered, both capital and operational financial costs, and maps back to the Organizational 

Optimization Pillar on Figure 4-1. This criterium will also consider cash flow, meaning the 

alternative requires immediate capital or capital spread out over time. 

 Operational. This category is intended to focus more narrowly on the operational efficiency of 

an alternative as it relates to the need for operational and maintenance staff. The criteria in this 

category map back to the Organizational Optimization and Team Pillars on Figure 4-1. It will 

consider the complexity of operations, the uniqueness of the equipment, and the amount of 

specialty operations and maintenance efforts required. 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

5-3 BLACK & VEATCH | Multi-Attribute Utility Analysis 

DRAFT 

 

 

 Environmental. This category relates back directly to NEW Water’s Strategic Plan Water Quality 

Improvements, Innovation, and Operational Optimization Pillars on Figure 4-1 and is based on 

quantifying the amount of energy saved, nutrients and TSS loadings reduced, and other 

recourses recovered as part of proposed alternatives. The energy savings serves as a reflection 

of the Greenhouse Gas (GHG) emissions impacts of alternatives. 

 Community. NEW Water’s Strategic Plan speaks to the importance of providing for regional 

partnerships and continuing to improve the NEW Water brand with the Community Outreach 

Pillar shown on Figure 4-1. The goal of the community assessment is to identify whether there 

are any key differentiating components for alternatives related to community benefits. The 

implementation of a community outreach program and stakeholder engagement is an action 

item and approach that will be adopted for the recommended alternatives but would not 

differentiate between alternatives. 

 Knowledge/Information. NEW Water’s Strategic Plan also speaks to the importance of 

innovating, collaborating with industry leaders, providing more professional growth 

opportunities for its workforce, and attracting and retaining a dedicated workforce. This 

category will provide for the evaluation of each alternative through the perspective of NEW 

Water’s human capital. 

The MUA criteria and foundational requirements will serve as the key tools for evaluating recommended 

technical solutions and alternatives in the different infrastructure areas for the NEW Water facilities. In 

addition to the MUA criteria, six foundational requirements were established for the Facility Plan. These 

requirements should be viewed as non-negotiable for future NEW Water projects and all alternatives 

are expected to meet them. The six foundation requirements identified are as follows: 
 

 Instill a culture of safety. 

 Streamlined, efficient operations and maintenance. 

 Resilience to changes in current and future regulations and loadings. 

 Proven, effective technologies that embrace innovation. 

 Provide opportunities for efficient resource use and recovery. 

 Provide benefits to the community and stakeholders. 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-1 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

6.0 Long-Range Plan for De Pere 

6.1 Need for a Long-Term Plan for the De Pere Facility 

Before alternatives can be developed around the infrastructure gaps determined in Chapter 3 and the 

long-term risks and opportunities developed in Chapter 4 for the DPF and GBF, a decision needs to be 

made on whether to keep the DPF in operation or convert it to what would be called the De Pere Pump 

Station and then treat all flows at the GBF. The purpose of this chapter is to evaluate these two options 

and make a recommendation for the future vision of the DPF using the MUA tool presented in 

Chapter 5. Appendix G – Long-Range Plan for De Pere presents additional supporting detail and cost 

estimates for this chapter. 
 

The following are several key drivers summarized in Chapter 3 concerning the existing operations of the 

DPF: 
 

◼ Capacity requirements: the existing aeration basins have limited capacity to achieve the 

targeted nitrification treatment performance, and the intermediate clarifiers create an 

operational limitation.

◼ Aging infrastructure: aging equipment presents reliability issues, as well as high maintenance 

requirements.

◼ Operational complexity: dry weather flow operation is stable, but wet weather periods create 

challenging operational conditions.

Addressing these drivers will need to begin soon for the DPF and identifying the long-term vision of 

continuing to invest in two facilities, or combining the two facilities, is needed to develop and enhanced 

capital improvements plant for NEW Water for the coming decade. 
 

6.2 Alternatives for the Future of the De Pere Facility 

Broadly, there are two alternatives for the future of the DPF, as identified during the Vision Workshops 

in 2020: 
 

◼ Alternative 1: Maintain and Improve the DPF - Continued investment in the existing DPF to 

maintain and expand treatment facilities and at the same time improve its operations.

◼ Alternative 2: Build a De Pere Pump Station: Decommission the DPF treatment processes and 

regionalize treatment at the GBF.

Deferring capital investment in the DPF will only exacerbate the current and future capacity limitations 

and reliability concerns due to aging infrastructure. Because of this, maintaining the status-quo at the 

De Pere Facility is not a viable alternative. 
 

6.2.1 Alternative 1 – Maintain and Improve the De Pere Facility 

Continued investment in the DPF will require a vision that moves the facility toward long-term 

simplification of operation and increased robustness of unit processes. This alternative focuses on the 

capacity improvements required to meet future flow projections presented in Chapter 2, address aging 

infrastructure needs and reduce maintenance requirements presented in Chapter 3, and align the DPF 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-2 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

closer to the 50-Year Vision (Chapter 4). Key aspects of the Alternative 1 improvements at the DPF need 

to include the following: 
 

◼ Upgrading the screening and grit removal facilities, eliminating the PTUs.

◼ Addition of 2 million gallons (MG) of peak flow equalization, limiting the peak hour flow to 40 

mgd.

◼ Addition of a new aeration basin to reduce mixed liquor suspended solids (MLSS) volatility and 

provide increased redundancy, along with step feed facilities for wet weather operation.

◼ Elimination of the intermediate clarifiers.

◼ Upgrades to the existing final clarifiers (no additional clarifiers required because of peak flow 

equalization).

At the same time, there are improvements that need to be made to the GBF to account for the capacity 

limitations and other infrastructure gaps presented in Chapters 2 and 3. Table 6-1 summarizes each unit 

process improvement that is recommended at the DPF and at the GBF for Alternative 1. Major 

assumptions and notes are provided in the table, with additional details provided in Appendix G – Long- 

Range Plan for De Pere. Site plans for the DPF and GBF improvements are included on Figures 6-1 and 

6-2 with potential phasing indicate by number at each facility. 
 

Table 6-1 Alternative 1 Unit Process Improvements Summary 
 

Unit Process DPF GBF Assumptions and Notes 

Influent Pump Station Increase capacity to 57 

mgd 

Increase capacity 

to 148 mgd 

See Appendix G – Long- Range 

Plan for De Pere, for evaluation 

and summary 

Headworks Improve existing 

headworks and add new 

grit removal equipment; 

abandon PTUs 

Improve existing 

headworks Add 

sludge screens 

See Appendix G – Long- Range 

Plan for De Pere, for evaluation 

and summary 

Equalization Construct a 2 MG 

equalization basin for peak 

flows 

No equalization 

basin required 

Reduce DPF peak flow capacity 

requirements to 40 mgd with 

new EQ downstream of 

headworks to mitigate peak 

hour requirements 

Consider use of second stage 

aeration for EQ 

Primary Clarifiers NA Peak flow primary 

clarifier diversion 

Mechanism 

rehabilitation 

Primary treatment of peak hour 

flows, diversion is 

approximately 28 mgd 

Rehabilitation summarized in 

Clarifier Rehabilitation Study 

Engineering Alternatives 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-3 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

 

Unit Process DPF GBF Assumptions and Notes 

Aeration Basins One new aeration basin Blower and 

aeration control 

improvements 

Aeration basin capacity limits 

assumes nitrogen removal for 

organic loading rate (25 lbs 

BOD/1,000 ft3-d) DPF aeration 

basin addition because of 

organic loading rate and 

clarifier solids loading 

limitations. Assumed 4 MG 

duplication of existing basins 

Final Clarifiers Clarifier rehabilitation 

 

New RAS pumps and piping 

Mechanism 

rehabilitation 

Rehabilitation summarized in 

previous Clarification 

Rehabilitation Study 

Abandon intermediate clarifiers 

South Effluent Pump 

Station 

 
No changes 

 

Filtration Filtration improvements NA DPF filter Improvements are 

underway 

Disinfection UV expansion to 40 mgd New 140 mgd UV 

disinfection 

facility 

DPF UV capacity expansion 

based on projected peak flows 

GBF new UV disinfection and 

abandonment of existing 

facilities 

Thickening NA Facility 

rehabilitation 

Thickening facility 

improvements summarized in 

Appendix H – Headworks and 

Screening 

Anaerobic Digestion and 

Solids Handling 

NA No changes 
 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-4 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

 

 
 

Figure 6-1 Alternative 1 De Pere Facility Recommended Improvements 

 

Figure 6-2 Alternative 1 Green Bay Facility Recommended Improvements 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-5 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

6.3 Alternative 2 – Combine Green Bay Facility and De Pere Facility Flows 

Alternative 2 for the long-term DPF vision transfers DPF unit treatment processes to the GBF via a 

transfer pump station located at the DPF. This alternative focuses on co-locating treatment facilities at 

the GBF as an effort to reduce maintenance and operation of two separate facilities. Peak flow 

equalization is combined with the pump station to limit the pump station to 30 mgd, reducing the pump 

station capital cost as well as decreasing the wet weather expansion requirements at the GBF. But even 

with peak flow equalization, diverting flows from the DPF to the GBF will create capacity limitations in all 

the unit processes at the GBF. The capacity impacts of combining the flows at GBF on capacity 

requirements are summarized in Table 6-2. 
 

Table 6-2 Alternative 2 Unit Process Improvements Summary 
 

Unit Process De Pere Facility Green Bay Facility Assumptions and Notes 

Influent Pump Station New 30 mgd transfer 

lift station and pipeline 

(assumes equalization 

is installed) 

Increase capacity to 

178.8 mgd 

See Appendix G – Long-Range 

Plan for De Pere, for 

evaluation and summary of 

GBF 

Initial lift station and pipeline 

routing to determine capital 

costs 

Headworks No headworks, coarse 

screens included with 

influent lift station 

Decommission and 

demolition existing 

basins 

Improve existing GBF 

headworks 

Addition of sludge 

screens 

New 30 mgd DPF 

headworks at GBF 

See Appendix G – Long-Range 

Plan for De Pere, for 

evaluation and summary 

Equalization Construct 10 MG 

equalization basin for 

peak flows 

No equalization basin Reduce DPF lift station 

transfer capacity to 30 mgd 

with addition of on-site 

equalization 

New equalization at DPF 

parallel to proposed transfer 

lift station 

Primary Clarifiers NA Existing clarifier 

mechanism 

rehabilitation 

Addition of two new 

primary clarifiers 

GBF north plant clarifier 

mechanism rehabilitation 

GBF south plant addition of 

two 90 ft diameter, 14 ft SWD 

primary clarifiers 

Aeration Basins Decommission and 

demolition existing 

basins 

One new aeration basin 

Blower and aeration 

control improvements 

Aeration basin capacity limits 

assumes nitrogen removal 

GBF south plant addition of 

one aeration basin configured 

similar to existing 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-6 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

 

Unit Process De Pere Facility Green Bay Facility Assumptions and Notes 

Final Clarifiers Decommission and 

demolition existing 

basins 

Existing clarifier 

mechanism 

rehabilitation 

Addition of two new 

secondary clarifiers at 

south plant 

GBF existing clarifier 

rehabilitation summarized in 

Clarification Rehabilitation 

Study 

Engineering Alternatives 

Report 

   GBF south plant addition of 

two new clarifiers 130 ft 

diameter, 15 ft SWD 

    

GBF south plant RAS and WAS 

pump station expansion 

South Effluent Pump 

Station 

NA Expand to 50 mgd Current facility is 18 mgd firm 

capacity; addition of pumps to 

meet 50 mgd firm capacity 

No pipeline nor wet well 

improvements assumed 

Filtration Decommission and 

demolition existing 

basins 

No changes No GBF filters assumed 

because of adaptive 

management approach to TP 

and TSS Compliance 

Disinfection Decommission and 

demolition existing 

basins 

New 170 mgd UV 

disinfection facility 

GBF new UV disinfection and 

abandonment of existing 

disinfection 

Thickening NA Facility rehabilitation Thickening facility 

improvements summarized in 

Appendix H – Headworks and 

Screening 

Anaerobic Digestion and 

Solids Handling 

NA No changes  

 

Alternative 2 addresses primary concerns related to maintenance of the DPF aging infrastructure 

because it will be abandoned and replaced with a transfer pump station and on-site equalization. On- 

site equalization and pumping capacities were optimized to reduce significant infrastructure upgrades at 

the GBF. A site plan for the DPF and GBF improvements are included on Figures 6-3 and Figure 6-4, with 

potential phasing indicated by number at each facility. 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-7 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

 

 
 

Figure 6-3 Alternative 2 De Pere Facility Improvements 

 

Figure 6-4 Alternative 2 Green Bay Facility Recommended Improvements 



Green Bay Metropolitan Sewerage District | Draft Facility Plan for the Green Bay and De Pere Facilities 

6-8 BLACK & VEATCH | Long-Range Plan for De Pere 

DRAFT 

 

 

 

An important impact if the DPF and GBF are combined is that no tertiary filtration will be in place for any 

portion of the NEW Water flows. This has an impact on the overall NEW Water discharge of TP and TSS. 